
DSH045
HORIZONTAL BENCH PRESS



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty Item No. Description Qty

1 Bottom Cross Brace 1 21 Safety Bushing Assembly 2

2 Back Pad Frame 1 22 Adjustable Foot 2

3 Right Upright Frame 1 23 Inner Bumper 2

4 Left Upright Frame 1 24 Plug PT60×120 5

5 Right Arm Frame 1 25 Plug PT50×100 1

6 Left Arm Frame 1 26 Rubber Bumper 2

7 Rear Cross Brace 1 27 Bearing 6206-2Z 4

8 Weight Plate Storage 2 28 Flat Head Cap Screw M12×35 6

9 Long Weight Plate Storage 2 29 Socket Head Cap Screw M12×125 2

10 Aluminum End Cap φ76×10 2 30 Socket Head Cap Screw M12×30 16

11 Aluminum End Cap φ54×φ12.5×10.6 4 31 Flat Washer φ13×φ24×1.5 20

12 Plug φ48 2 32 Nylon Lock Nut M12 2

13 Aluminium Cap φ39.5×φ32.8×19 2 33 Socket Head Cap Screw M10×25 4

14 Shaft φ30×112×M12 2 34 Socket Head Cap Screw M10×30 4

15 Snap Spring φ48 2 35 Flat Washer φ11×φ20×2 8

16 Back Pad 1 36 Socket Set Screw M8×6 4

17 Grip 2 37 Flat Head Cap Screw M6×20 2

18 Rubber Bumper 2 38 Flat Head Cap Screw M6×16 2

19 Foot Cover 3 39 Cross Recessed Pan Head Screw M5×60 10

20 Safety Cover φ47×35.3 2 40 Reed Nut M5 10



6

Exploded View

1

2

3

4

5

6

7

8

8

9

9 10

10

11
11

11

11

12

12

13

13

14

14

15

15

16

17
17

18

18

19

19

19

20

20

21

21

22

22

23

23

24

24
24

24

2425

26

26

27
27

27

27

28

28

28

28

28

28

29

29

30
30

30

30

30

30

30
30

30

30

30 30

30

30

30
30

31

31

31

31
31

31

31

31

31

31
31 31

31

31
31

31
31

32

33
33

33
33

34
34

34

35
35

35

35

35
3536

36

36

37

37

38

38

39

39

39

39

39

39

39
39

40

40

40

40
40 40

40

40

40

40



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
1 Bottom Cross Brace 1 7 Rear Cross Brace 1

3 Right Upright Frame 1 30 Socket Head Cap Screw M12×30 10

4 Left Upright Frame 1 31 Flat Washer φ13×φ24×1.5 10

1

7

3

4
31

31
31

31

31
31

31

31

31

31

3030

30

30

30

30

30

3030

30



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

2

31

31

31

31

31

31

29
29

32
32

30

30

30

30

Item No. Description Qty Item No. Description Qty
2 Back Pad Frame 1 31 Flat Washer φ13×φ24×1.5 8

29 Socket Head Cap Screw M12×125 2 32 Nylon Lock Nut M12 2

30 Socket Head Cap Screw M12×30 4



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
5 Right Arm Frame 1 6 Left Arm Frame 1

5

6



12

STEP 4
Note：Wrench Tighten Screws.

Item No. Description Qty Item No. Description Qty
8 Weight Plate Storage 2 26 Rubber Bumper 2

9 Long Weight Plate Storage 2 28 Flat Head Cap Screw M12×35 2

15 Snap Spring φ48 2 30 Socket Head Cap Screw M12×30 2

16 Back Pad 1 31 Flat Washer φ13×φ24×1.5 2

21 Safety Bushing Assembly 2 34 Socket Head Cap Screw M10×30 4

23 Inner Bumper 2 35 Flat Washer φ11×φ20×2 4

16

8
31

30 26

9
15

232128

35 35

35 35

34 34

34 34



13



14



15




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



